samronas. FCC TeSt Report

Spot Check Evaluation

7 ~
zZ S S

-
-

Reviewed by: Joseph Lin / Supervisor
w1y,
S\
———

/ Zaers /» aq

Approved by: Jones Tsai / Manager

,I/’/

////Ilg\\\\\

sowe; TP

O Testing Laboratory

iy LN 1190

S\

N

SPORTON INTERNATIONAL INC.
No. 52, Hwa Ya 1°'Rd., Hwa Ya Technology Park, Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.

SPORTON INTERNATIONAL INC. Page Number :1 of 57
TEL : 886-3-327-3456 Report Issued Date : Jul. 25, 2017

FAX : 886-3-328-4978 Report Version : Rev. 02



samronas. FCC TeSt Report

TABLE OF CONTENTS

REVISION HISTORY ...ttt s et e e e e e sttt e e e s e s e ettt e e e s e s bbb e et e e e e e e s e nnr e
1. INTRODUCTION SECTION.. ..ottt r e b
2. DIFFERENCE SECTION ...oiiiiiiiitiiieiie ettt ettt r ettt et e e a1 et e e e e s s s e e et e e e e e s ararreeeaeesenaae
3. SPOT CHECK VERIFICATION DATA SECTION ...ttt

4., REFERENCE DETAIL SECTION .....iitiiiiiiiiiiiiiit ettt e et e e e s e s r e e e e e s e s eneeneens

SPORTON INTERNATIONAL INC. Page Number 12 of 57
TEL : 886-3-327-3456 Report Issued Date : Jul. 25, 2017

FAX : 886-3-328-4978 Report Version : Rev. 02



samronas. FCC TeSt Report

REVISION HISTORY

VERSION DESCRIPTION ISSUED DATE
Rev. 01 Initial issue of report Jul. 19, 2017
Rev. 02 Revising the description of conclusion in section 3. Jul. 25, 2017
SPORTON INTERNATIONAL INC. Page Number : 3 of 57

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Report Issued Date : Jul. 25, 2017
Report Version : Rev. 02



samronas. FCC TeSt Report

1. Introduction Section

The original model (FCC ID: PY7-02885J) and the variant model (FCC ID: PY7-44253G) has identical PCB
layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. Based on their similarity, the FCC Part
15C (equipment class: DTS, DSS, DXX) .Part 15E (equipment class: NII) test data issued test data of
PY7-44253G references the test data of PY7-02885J

The original model (FCC ID: PY7-33681M) and the variant model (FCC ID: PY7-44253G) has identical PCB
layout, antenna, SW implementation for GSM/WCDMA/LTE. Based on their similarity, the FCC Part 22, 24, 27
(equipment class: PCE) test data issued test data of PY7-44253G references the test data of PY7-33681M

The applicant takes full responsibility that the test data as referenced in this report represent compliance for

this FCC ID (FCC ID: PY7-44253G).
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2. Difference Section

The original model (FCC ID: PY7-02885J) and the variant model (FCC ID: PY7-44253G) has identical PCB

layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. The details of similarity and difference

can be found in the Operating Description.

The original model (FCC ID: PY7-33681M) and the variant model (FCC ID: PY7-44253G) has identical PCB

layout, antenna, SW implementation for GSM/WCDMAV/LTE. The details of similarity and difference can be

found in the Operating Description.

Cellular transmitter RF components are different in PY7-44253G, to support capability for different cellular

bands.

The product specification is outlined in the following table:

FCCID PY7-02885J PY7-33681M PY7-44253G
Wireless Tech Mode Frequency (MHz)
GSM GSM Voice Multi-Slot 850/1900 850/1900 850/1900
GPRS (GMSK) | Class 12
EDGE (8PSK) | DTM: No
UMTS AMR/RCM12.2Kbps B5/B2 B5/B2 B5/B2
HSDPA/HSUPA/DC-HSDPA
LTE (FDD) QPSK B5/B2/B7 B5/B7/B41 B5/B7/B41
16QAM
Wi-Fi 11b/11g/11n(HT20) 2412-2462
11a/11n(HT20)/11n(HT40) 5180-5240
5260-5320
5500-5720
5745-5825
*5600-5650 notched
Bluetooth V4.2 LE 2402-2480 MHz
NFC ASK 13.56 MHz
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3. Spot Check Verification Data Section

Summary of the spot check:

PY7-02885J PY7-44253G .
Test Item Mode Worst Result Worst Result Difference (dB)
802.11b 15.49 15.43 0.06
802.11g 13.90 13.79 0.11
802.11n HT20 13.33 13.22 011
BT (1Mbps) 7.22 7.35 -0.13
BT (2Mbps) 4.89 5.01 -0.12
BT (3Mbps) 4.91 5.05 -0.14
BT-LE -0.26 -0.03 -0.23
11a, 5.2GHz 14.99 14.97 0.02
11n HT20, 5.2GHz 14.99 14.98 0.01
11n HT40, 5.2GHz 12.30 12.15 0.15
11a, 5.3GHz 14.97 14.81 0.16
11n HT20, 5.3GHz 14.98 14.95 0.03
11n HT40, 5.3GHz 12.19 11.80 0.39
11a, 5.5GHz 14.77 14.49 0.28
11n HT20, 5.5GHz 14.81 14.57 0.24
Average 11n HT40, 5.5GHz 12.48 12.16 0.32
Conducted 1l1a, 5.8GHz 14.97 14.78 0.19
Power 11n HT20, 5.8GHz 14.99 14.98 0.01
(dBm) 11n HT40, 5.8GHz 11.43 10.37 1.06
S/N of test sample RQ3004QXCU RQ3004UPAW
Test date 2017/05/16~2017/06/03 2017/05/16~2017/06/03
PY7-33681M PY7-44253G .
el Worst Result Worst Result Life ()
GSM 850 (GPRS) 33.48 33.23 0.25
GSM 850 (EDGE) 26.34 26.65 -0.31
GSM1900(GPRS) 30.34 30.22 0.12
GSM1900(EDGE) 25.99 25.55 0.44
UMTS B2 (RMC 12.2Kbps) 23.87 23.81 0.06
UMTS B5 (RMC 12.2Kbps) 24.18 24.40 -0.22
LTE B5 (FDD - QPSK) 24.50 23.67 0.83.
LTE B7 (FDD - QPSK) 24.00 21.86 2.14
LTE B41 (TDD - QPSK) 23.98 23.81 0.17
S/N of test sample RQ3002JH6V RQ3004URAR
Test date 2016/10/15 2017/05/11
PY7-02885J PY7-44253G .
Test Item Mode Worst Result Worst Result Difference (dB)
802.11b 52.53 52.19 0.34
802.11n HT20 63.25 60.39 2.86
. BT (1Mbps) 42.89 43.17 -0.28
Eﬁﬁﬁoﬁd'md BT-LE 52.29 51.90 0.39
Emission 11n HT40, 5.2GHz 59.74 61.68 -1.94
(Band Edge) 11n HT40, 5.3GHz 58.30 57.89 0.41
(dBuV/m) 11n HT40, 5.5GHz 62.09 62.55 -0.46
11a, 5.8GHz 52.02 50.47 1.55
SIN of test sample RQ3004QXE8 RQ3004UPAW
Test date 2017/05/19~2017/05/31 2017/06/3~2017/06/04
802.11b 41.71 41.39 0.32
Average 802.11n HT20 49.59 46.87 2.72
Radiated BT (1Mbps) 18.07 18.35 -0.28
Spurious BT-LE 43.48 42.93 0.55
Emission (Band 11n HT40, 5.2GHz 49.17 49.08 0.09
Edge) 11n HT40, 5.3GHz 48.85 48.77 0.08
(dBuV/m) SIN of test sample RQ3004QXE8 RQ3004UPAW
Test date 2017/05/19~2017/05/31 2017/06/3~2017/06/04
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802.11b 44.4 45.04 -0.64
802.11n HT20 4711 45.01 2.1
. BT (IMbps) 46.56 45.05 1.51
Peak Radiated BT-LE 44.44 43.87 0.57
Efn‘:;'solgfl 11n HT40, 5.2GHz 47.74 47.54 0.2
(Harmonic) 11n HT40, 5.3GHz 47.11 47.18 -0.07
11n HT40, 5.5GHz 46.84 46.35 0.49
(dBuV/m)
11a, 5.8GHz 48.89 48.95 -0.06
SIN of test sample RQ30040XE8 RQ3004UPAW
Test date 2017/05/19~2017/05/31 | 2017/06/3~2017/06/04
NEC RSE (30MHz to 1GHz) 33.88 33.13 0.75
(dBuV/m) SIN of test sample RQ3004QXBV RQ3004Q7WS
Test date 2017/05/29 2017/06/03
Conclusion:

Radiated spurious emission test against the variant model for non-cellular part based on the worst-case

condition from the original model was performed in this filing to demonstrate the test data from original model

remains representative for the variant model.

The spot check test result is within the tune up range. Since output powers in the variant are within

manufacture tolerance, the original model results represent a worst case with respect to spurious emissions,

bandwidth. Peak: average ration is a function of the modulation as that is unchanged between original model

and variant model the PAR measured on original model represents both devices.

The unwanted, harmonics, radiated spurious emission is reported peak measurement only due to spurious

lower than 20dB than the limit, 74dBuv/m, without further reporting the average measurement
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4. Reference detail Section

Part 15C
DTS B'“e\t;’lﬁfr;i_ LE 2400~2483.5 PY7-02885] | Original Grant T;fg:i . |PY7-442536 | (FR742206-018,
P FR742206-01C)
— FCCRF Part 15C
15¢ - . .
DSS Bluetooth 2400~2483.5 PY7-02885J Original Grant Test Report PY7-44253G (FR742206-01A)
. FCCRF Part 15C
DXX NFC 13.56 PY7-02885J Original Grant Test Report PY7-44253G (FR742206-01D)
2280-5550 Par 15
15€ NI WiFi 5470-5725 PY7-02885) | OriginalGrant | _FCCRF 1 py7 44955 | (FR742206-01E,
5725-5850 Test Report FR742206-01F,
FZ742206-01)
GSM/GPRS(EDGE)850
GSM GSM/GPRS(EDGE)1900 Part22.24.27
Part22.24 PCE WCDMA WCDMA B2 PY7-33681M ceere |58 (Fas92200-014)
WCDMA B5 Original Grant
Test Report
LTEBS Part22.24.27
Part 22.27 PCE LTE LTE B7 PY7-33681M PY7-44253G -24.
LTE BAL (FG692209-01B)
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Appendix A. Spot Check Test Result

1.1 Conducted power
<2.4GHz WLAN>

FCC ID FCC ID
Frequency Tune-Up  PY7-02885J PY7-44253G
(MHz) PEEIRENS Limit Average Average
power (dBm) power (dBm)

Channel

CH1 2412 15.49 15.43

802.11b CH6 2437 1Mbps 15.5 15.45 15.22
CH11 2462 15.20 15.01

CH1 2412 13.78 13.53

802.11¢g CH6 2437 6Mbps 14.0 13.90 13.79
CH11 2462 13.82 13.60

CH1 2412 13.30 13.22

802.11n-HT20 CHG6 2437 MCSO0 13.5 13.33 13.20
CH11 2462 13.32 13.09

<Bluetooth>

Frequenc Tune-U 2SI el
Channel quency P PY7-02885J PY7-44253G
Average power (dBm) Average power (dBm)

(MHz) Limit
CH 00 2402
CH 39 2441
CH 78 2480
CH 00 2402
CH 39 2441
CH 78 2480
CH 00 2402
CH 39 2441
CH 78 2480
CH 00 2402
CH 19 2440
CH 39 2480

Bluetooth
(1Mbps)

Bluetooth
(2Mbps)

Bluetooth
(3Mbps)

BLE
(GFSK)
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<5GHz WLAN>

Channel

ALY Data Rate

(MHz)

Tune-Up PY7-02885] PY7-44253G

Limit

Average

power (dBm) power (dBm)

FCC ID FCC ID
Frequency Tune-Up PY7-02885J PY7-44253G
Clerme! (MHz) PEEIRENS Limit Average Average
power (dBm) power (dBm)
802.11a
CH 48 5240 14.60 14.43
CH 36 5180 14.99 14.98
802.11n-HT20| CH 44 5220 MCSO0 15.0 14.98 14.93
CH 48 5240 14.48 14.44
CH 38 5190 12.30 12.15
802.11n-HT40 MCSO0 12.5
CH 46 5230 12.28 11.99
FCCID FCC ID

Average

CH 52 5260 14.94 14.72
802.11a CH 60 5300 6Mbps 15.0 14.96 14.76
CH 64 5320 14.97 14.81
CH 52 5260 14.49 14.26
802.11n-HT20| CH 60 5300 MCSO0 15.0 14.97 14.78
CH 64 5320 14.98 14.95
CH 54 5270 12.5 12.19 11.80
802.11n-HT40 MCSO0
CH 62 5310 115 10.78 10.76
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FCC ID FCC ID
Frequency Tune-Up PY7-02885J PY7-44253G
(MHz) PEEIRENS Limit Average Average

power (dBm) power (dBm)

802.11a

CH 140 5700 14.69 14.41
CH144 5720 14.67 14.45
CH 100 5500 14.73 14.45
CH 116 5580 14.71 14.47
802.11n-HT20 MCSO 15
CH 140 5700 14.65 14.40
CH144 5720 14.81 14.57
CH 102 5510 12.48 12.12

CH 110 5550 12.46 12.16

802.11n-HT40

FCC ID FCC ID

el Frequency Data Rate Tune-Up PY7-02885J) PY7-44253G

(MHz) Limit Average Average
power (dBm) power (dBm)
802.11a
CH 165 5825 14.71 14.34
CH 149 5745 15 14.99 14.98
802.11n-HT20| CH 157 5785 MCSO0 14.92 14.91
CH 165 5825 14.5 14.48 14.14
CH 151 5755 11.43 10.37
802.11n-HT40 MCSO0 11.5
CH 159 5795 11.00 10.16
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1.2 Radiated Spurious Emission
2.4GHz BT/WLAN

FCC ID FCC ID
PY7-02885J PY7-44253G
Band edge Harmonic Band edge Harmonic
Frequency Level Limit  Frequency Level Limit Frequency Level Limit  Frequency Level Limit
(MHz) (dBuV/m) (dBuV/m) (MHz)  (dBuV/m) (dBuV/m) (MHz) (dBuV/m) (dBuV/m) (MHz)  (dBuV/m) (dBuV/m)
P 2497.2 | 42.89 74 7440 | 46.56 74 2493.08 | 43.17 74 7440 | 45.05 74
BT(1Mbps) |CH 78| 2480
A 2497.2 | 18.07 54 X X X 2493.08 | 18.35 54 X X X
P 2489.48 | 52.29 74 7440 | 44.44 74 2493.32 | 51.9 74 7440 | 43.87 74
BLE CH 39| 2480
A 2495.44 | 43.48 54 X X X 2498.24 | 42.93 54 X X X
P 2379.86 | 52.53 74 7311 | 44.4 74 2487.4 | 52.19 74 7311 | 45.04 74
802.11b CH6 | 2437
A 2487.12 | 41.71 54 X X X 2483.55 | 41.39 54 X X X
P 2389.8 | 63.25 74 4824 | 47.11 74 |2389.695| 60.39 74 4824 | 45.01 74
802.11n-HT20| CH 1 | 2412
A 2390 | 49.59 54 X X X 2390 | 46.87 54 X X X
5.2GHz WLAN
FCC ID FCC ID
PY7-02885J PY7-44253G
Peak
Band edge Harmonic Band edge Harmonic
/Avg.
Frequency Level Limit  Frequency Level Limit Frequency Level Limit  Frequency Level Limit
(MHz) (dBuVv/m) (dBuV/m)  (MHz)  (dBuV/m) (dBuV/m) (MHz) (dBuV/m) (dBuV/m)  (MHz)  (dBuV/m) (dBuV/m)
5149.5
A 5150 | 49.17 54 X X X 5148.72 | 49.08 54 X X X
SPORTON INTERNATIONAL INC. Page Number 1 12 of 57

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Report Issued Date : Jul. 25, 2017
Report Version : Rev. 02




SPORTON LAB.

FCC Test Report

5.3GHz WLAN
FCC ID

PY7-02885J
Peak

Band edge Harmonic

/Avg.

Frequency Level Limit  Frequency Level Limit

(MHz)  (dBuV/m) (dBuV/m) (MHz)

5354.4

(dBuV/m) (dBuV/m)

FCCID
PY7-44253G

Band edge Harmonic

Frequency  Level Frequency Level

Limit Limit
(MHz) (dBuV/m)

(MHz)  (dBuV/m)

5352.24

A 5350.08| 48.85 | 54 X X X

5351.04 | 48.77 | 54 X X X

5.5GHz WLAN
FCC ID

PY7-02885J
Peak

Band edge Harmonic

/Avg.

Frequency Level Limit  Frequency Level Limit

(MHz)  (dBuV/m) (dBuV/m) (MHz)

16530 | 46.84 | 68.2

(dBuV/m) (dBuV/m)

FCCID
PY7-44253G

Band edge Harmonic

Frequency Level Limit  Frequency Level Limit

(MHz) (dBuV/m) (dBuV/m) (MHz) (dBuV/m) (dBuV/m)

5469.28 | 62.55 | 68.2 | 16530 | 46.35 | 68.2

5.8GHz WLAN
FCC ID

PY7-02885J
Peak

Band edge Harmonic

/Avg.

Frequency Level Limit  Frequency Level Limit

(MHz)  (dBuV/m) (dBuv/m) (MHz)

802.11a |CH 157 5785 P 5926.2 | 52.02 | 68.2

(dBuV/m) (dBuV/m)

17355 | 48.89 | 68.2

FCCID
PY7-44253G

Band edge Harmonic

Frequency Level Limit  Frequency Level Limit

(MHz) (dBuV/m) (dBuV/m) (MHz) (dBuV/m) (dBuV/m)

5636.8 | 50.47 | 68.2 | 17355 | 48.95 | 68.2
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2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
* 2480 88.96 - - 7744 | 27.64 492 | 30.97 | 108 67 P | H
* 2480 88.36 - - 76.84 | 27.64 492 | 30.97 | 108 67 A | H
2484.24 51.58 |[-22.42 74 40.05 27.64 493 | 30.97 | 108 67 P | H
2497.56 4289 |-11.11 54 31.29 27.7 493 | 30.96 | 108 67 A | H
H
BLE
H
CH 39
* 2480 85.23 - - 73.71 27.64 492 | 3097 | 377 | 305 | P | V
2480MHz
* 2480 84.69 - - 73.17 27.64 492 | 3097 | 377 | 305 | A | V
2493.32 51.9 -22.1 74 40.3 27.7 493 | 3096 | 377 | 305 | P | V
2498.24 42.93 |-11.07 54 31.33 27.7 493 | 3096 | 377 | 305 | A | V
Vv
Vv
BLE (Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4960 39.46 |-34.54 74 56.39 32.04 7.59 | 57.05 | 100 0 P | H
7440 43.43 |-30.57 74 53.64 | 37.56 9.21 | 57.44 | 100 0 P | H
H
BLE
H
CH 39
4960 39.01 |-34.99 74 55.94 | 32.04 7.59 | 57.05 | 100 0 P |V
2480MHz
7440 43.87 |-30.13 74 54.08 | 37.56 9.21 | 57.44 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
BT (1M) (Band Edge @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
* 2480 97.15 - - 95.56 27.64 4.92 30.97 | 400 54 P H
* 2480 72.33 - - - - - - - - A | H
2493.08 43.17 -30.83 74 41.5 27.7 4.93 30.96 | 400 54 P H
2493.08 18.35 -35.65 54 - - - - - - A H
H
BT
H
CH 78
* 2480 96.28 - - 94.69 27.64 4.92 30.97 | 379 | 305 P |V
2480MHz
* 2480 71.46 - - - - - - - - AV
2484.24 43.07 -30.93 74 41.47 27.64 4.93 30.97 379 305 P \%
2484.24 18.25 -35.75 54 - - - - - - A \%
\%
\%
BT (Harmonic @ 3m)
BT Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4960 42.66 |-31.34 74 59.59 32.04 7.59 57.05 | 100 0 P H
4960 17.84 -36.16 54 - - - - - - A H
7440 45.05 -28.95 74 55.26 37.56 9.21 57.44 100 0 P H
BT
7440 20.23 -33.77 54 - - - - - - A H
CH 78
4960 41.37 -32.63 74 58.3 32.04 7.59 57.05 100 0 P \%
2480MHz
4960 16.55 -37.45 54 - - - - - - A \%
7440 43.94 -30.06 74 54.15 37.56 9.21 57.44 100 0 P \%
7440 19.12 -34.88 54 - - - - - - A \%
1. No other spurious found.
Remark ) S
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2373.14 51.6 -22.4 74 40.55 27.31 4.8 30.99 162 78 P H
2389.66 40.99 -13.01 54 29.85 27.37 4.83 30.99 162 78 A H
* 2437 101.99 - - 90.63 27.53 4.88 30.98 | 162 78 P H
* 2437 98.97 - - 87.61 27.53 4.88 30.98 | 162 78 A | H
2488.59 52.02 -21.98 74 40.42 27.7 4.93 30.96 162 78 P H
802.11b
2483.55 4139 | -12.61 54 29.86 27.64 4.93 30.97 | 162 78 A | H
CH 06
2358.02 51.39 -22.61 74 40.4 27.26 4.8 31 390 316 P \%
2437MHz
2388.82 40.94 | -13.06 54 29.8 27.37 4.83 30.99 | 390 | 316 AV
* 2437 97.95 - - 86.64 27.48 4.88 30.98 | 390 | 316 P |V
* 2437 94.89 - - 83.58 27.48 4.88 30.98 | 390 | 316 A |V
2487.4 52.19 |-21.81 74 40.66 27.64 4.93 30.97 | 390 | 316 P |V
2496.15 41.35 -12.65 54 29.75 27.7 4.93 30.96 390 316 A \%
WIFI 802.11b (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
4874 39.28 -34.72 74 56.63 31.88 7.44 57.17 100 0 P H
7311 45.04 -28.96 74 55.55 37.17 9.13 57.27 100 0 P H
H
802.11b
H
CH 06
4874 39.3 -34.7 74 56.65 31.88 7.44 57.17 100 0 P \%
2437MHz
7311 44.65 -29.35 74 55.16 37.17 9.13 57.27 100 0 P \%
\%
\%
1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.
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samronas. FCC TeSt Report

WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.695 60.39 -13.61 74 49.25 27.37 4.83 30.99 168 73 P H
2390 46.87 -7.13 54 35.73 27.37 4.83 30.99 168 73 A H
* 2412 103.1 - - 91.87 27.42 4.87 30.99 168 73 P H
* 2412 95.53 - - 84.3 27.42 4.87 30.99 168 73 A H
802.11n H
HT20 H
CHO1 2389.905 55.86 -18.14 74 44,72 27.37 4.83 30.99 399 315 P \%
2412MHz 2389.905 4381 |-10.19 54 32,67 | 27.37 483 | 3099 | 399 | 315 | A | V
* 2412 100.37 - - 89.14 27.42 4.87 30.99 399 315 P \%
* 2412 92.11 - - 80.88 27.42 4.87 30.99 399 315 A \%
\%
\%
WIFI 802.11n HT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4824 45.01 -28.99 74 62.62 31.79 7.33 57.24 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 43.4 -30.6 74 61.01 31.79 7.33 57.24 100 0 P \%
2412MHz \Vj
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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samronas. FCC TeSt Report

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 - 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5149.5 61.68 -12.32 74 52.55 32.34 7.35 30.56 176 294 P H
5148.72 49.08 -4.92 54 39.95 32.34 7.35 30.56 176 294 A H
* 5190 99.44 - - 90.25 32.39 7.37 30.57 176 294 P H
* 5190 92.47 - - 83.28 32.39 7.37 30.57 176 294 A H
802.11n 5407.92 49.55 -24.45 74 39.92 32.74 7.49 30.6 176 294 P H
HT40 5456.08 41.62 -12.38 54 31.86 32.82 7.54 30.6 176 294 A H
CH 38 5146.64 52.02 -21.98 74 42.89 32.34 7.35 30.56 220 0 P \%
5190MHz 5149.5 45.74 | -8.26 54 36.61 | 32.34 7.35 | 30.56 | 220 0 AV
* 5190 95.65 - - 86.46 32.39 7.37 30.57 220 0 P \%
* 5190 88.7 - - 79.51 32.39 7.37 30.57 220 0 A \%
5407.64 49.24 -24.76 74 39.61 32.74 7.49 30.6 220 0 P \%
5448.8 41.08 -12.92 54 31.32 32.82 7.54 30.6 220 0 A \%
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
10380 46.43 -27.57 74 53.57 38.58 10.76 57.02 100 0 P H
15570 47.54 -26.46 74 51.68 38.55 13.02 56.46 100 0 P H
802.11n H
HT40 H
CH 38 10380 45.61 -28.39 74 52.75 38.58 10.76 | 57.02 100 0 P \%
5190MHz 15570 46.74 -27.26 74 50.88 38.55 13.02 56.46 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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samronas. FCC TeSt Report

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 - 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5142.8 50.21 -23.79 74 41.08 32.34 7.35 30.56 203 296 P H
5097.92 42.29 -11.71 54 33.26 32.26 7.32 30.55 203 296 A H
* 5310 98.13 - - 88.66 32.61 7.44 30.58 203 296 P H
* 5310 91.23 - - 81.76 32.61 7.44 30.58 203 296 A H
802.11n 5352.24 57.89 -16.11 74 48.36 32.66 7.46 30.59 203 296 P H
HT40 5351.04 48.77 -5.23 54 39.24 32.66 7.46 30.59 203 296 A H
CH 62 5136.34 50.42 -23.58 74 41.33 32.31 7.34 30.56 371 347 P \%
5310MHz 5086.02 4222 | -11.78 54 3323 | 32.23 731 | 3055 | 371 | 347 | A |V
* 5310 94.4 - - 84.93 32.61 7.44 30.58 371 347 P \%
* 5310 87.11 - - 77.64 32.61 7.44 30.58 371 347 A \%
5351.76 52.16 -21.84 74 42.63 32.66 7.46 30.59 371 347 P \%
5350.32 44.97 -9.03 54 35.44 32.66 7.46 30.59 371 347 A \%
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
10620 46.04 -27.96 74 52.6 38.89 10.92 56.9 100 0 P H
15930 44.27 -29.73 74 49.31 37.25 13.22 56.24 100 0 P H
802.11n H
HT40 H
CH 62 10620 47.18 -26.82 74 53.74 38.89 10.92 56.9 100 0 P \%
5310MHz 15930 44.69 -29.31 74 49.73 37.25 13.22 56.24 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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samronas. FCC TeSt Report

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5458.48 53.02 -20.98 74 43.26 32.82 7.54 30.6 204 295 P H
5469.28 62.55 -5.65 68.2 52.75 32.85 7.56 30.61 204 295 P H
5459.92 46.13 -7.87 54 36.37 32.82 7.54 30.6 204 295 A H
* 5510 98.73 - - 88.85 32.9 7.59 30.61 204 295 P H
802.11n * 5510 91.03 - - 81.15 32.9 7.59 30.61 204 295 A H
HT40 5730.98 49.08 -19.12 68.2 39.12 32.86 7.81 30.71 204 295 P H
CH 102 5429.44 49.79 -24.21 74 40.09 32.79 7.51 30.6 386 337 P \%
5510MHz 5468.08 54.37 | -13.83 68.2 4457 | 32.85 756 | 3061 | 386 | 337 | P | V
5459.92 42.98 -11.02 54 33.22 32.82 7.54 30.6 386 337 A \%
* 5510 95.79 - - 85.91 32.9 7.59 30.61 386 337 P \%
* 5510 88.03 - - 78.15 32.9 7.59 30.61 386 337 A \%
5751.14 48.96 -19.24 68.2 39.01 32.85 7.83 30.73 386 337 P \%
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
11020 46.47 -27.53 74 51.55 39.82 11.17 56.59 100 0 P H
16530 46.35 -21.85 68.2 50.07 38.02 13.28 55.71 100 0 P H
802.11n H
HT40 H
CH 102 11020 47.3 -26.7 74 52.38 39.82 11.17 56.59 100 0 P \%
5510MHz 16530 45.83 -22.37 68.2 49.55 38.02 13.28 55.71 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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samronas. FCC TeSt Report

Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5612.4 50.36 -17.84 68.2 40.44 32.88 7.7 30.66 218 268 P H
5676 50.71 -36.77 87.48 40.78 32.87 7.75 30.69 218 268 P H
5707 49.3 -57.86 | 107.16 39.35 32.86 7.79 30.7 218 268 P H
5723.2 48.64 -69.46 118.1 38.68 32.86 7.81 30.71 218 268 P H
* 5785 103.6 - - 93.64 32.84 7.86 30.74 218 268 P H
* 5785 96.93 - - 86.97 32.84 7.86 30.74 218 268 A H
5850.2 51.7 -70.04 | 121.74 41.76 32.83 7.88 30.77 218 268 P H
5864.2 50.46 -57.76 | 108.22 40.53 32.83 7.88 30.78 218 268 P H
5882 51.57 -48.43 100 41.65 32.82 7.88 30.78 218 268 P H
802.11a 5931.4 50.17 -18.03 68.2 40.28 32.81 7.89 30.81 218 268 P H
criist 5636.8 50.47 -17.73 68.2 40.55 32.87 7.72 30.67 224 28 P \%
5785MHz
5657.2 49.98 -23.57 73.55 40.06 32.87 7.73 30.68 224 28 P \%
5716.8 51.21 -58.7 109.91 41.27 32.86 7.79 30.71 224 28 P \%
5725 50.73 -71.47 122.2 40.77 32.86 7.81 30.71 224 28 P \%
* 5785 104.8 - - 94.84 32.84 7.86 30.74 224 28 P \%
* 5785 97.74 - - 87.78 32.84 7.86 30.74 224 28 A \%
5854.2 50.77 -61.85 112.62 40.83 32.83 7.88 30.77 224 28 P \%
5861.6 50.81 -58.14 | 108.95 40.87 32.83 7.88 30.77 224 28 P \%
5875 50.2 -55 105.2 40.28 32.82 7.88 30.78 224 28 P \%
5940.8 49.34 -18.86 68.2 39.46 32.81 7.89 30.82 224 28 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC Test Report

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11570 46.05 -27.95 74 50.38 40.29 11.31 56.44 100 0 P H
17355 48.95 -19.25 68.2 48.86 42.4 13.52 56.46 100 0 P H
H
802.11a
H
CH 157
11570 46.17 -27.83 74 50.5 40.29 11.31 56.44 100 0 P \%
5785MHz
17355 48.77 -19.43 68.2 48.68 42.4 13.52 56.46 100 0 P \%
\%
\%
1. No other spurious found.
Remark ) R
2. All results are PASS against Peak and Average limit line.
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samronas. FCC TeSt Report

Note symbol
-L Low channel location
-R High channel location
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samronas. FCC TeSt Report

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Horizontal

Fundamental

Date: 2017-06.04

Date: 2017-06.04
1300 1300
1200 1200f
100] 100|
1000 1000
00| 900| 1
809 PEAK_BE 74 800 PEAK 74|
700| 700|
60| 600|
. L a0
00| 00|
300| 300|
200 200|
P eal k 100] 100]
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481.2483.2485.2437.2439.2491.243.2495.2497. 2500 000 300 1500, 1700 1900, 2100. 2300  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017-06.04 Date: 2017-06.04
1300 1300|
1200f 1200f
00|
1000
00|
00|
700|
soq) | AVG BE b4
500
400]
300|
200|
100]

Avg.

Site :03CHI3-HY

460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2431.2483. 2485.2457.2489.2491.2493.2495.2497.

Frequency (MHz)

Condition : AV6_BE_54 3m HORN_9120D_1522 HORTZONTAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

000

Site
Condition

300, 1500, 1700 1900,  2100. 2300 2500, 2700 3000
Frequency (MHz)
:03CHI3-HY
: AV6_54 3m HORN_9120D_1522 HORTZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 24 of 57
Report Issued Date : Jul. 25, 2017
Report Version : Rev. 02




samronas. FCC TeSt Report

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH39 2480MHz

Vertical Fundamental

Date: 2017.06.04 Date: 2017.06.04
1300 1300
1200 1200
og| o)
1009 1000
900 900 1
800 PEAK BE_74 800 PEAK 74
700 700
500 500
deimpian
Y L e T e A
400 400
300 300
200 200
100 100
460 2463.2465.2467.2463, 2471, 24732475 24T7.2479. 24512483, 2485.2467.2409.2491.2493.2495.2497. 2500 000 300 500 1700 1900 2100 2300 2500, 2700, 3000
Peak Frequency (MHz) Frequency (HHz)
site :03CHI3-HY site :03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1522 VERTICAL Condition : PEAK_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017.06.04 Date: 2017.06.04
1300 1300
1200 1200
og| o)
1000 1000
900 900 T
300 800
700 700
60.0) AVG_BE 54 60.0) AVG_54
500 T 500

400] s e e
300| 300|
200 200|
100] 100]
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481,2483.2485.2437.2489.2491.2493.2495.2497. 2500 000 1300 1500 1700 1900, 2100. 2300  2500.  2700. 3000
AV g Frequency (MHz) Frequency (MHz)
. Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1522 VERTICAL Condition : AV6_54 3m HORN_9120D_1522 VERTICAL

: RBW:1000.000KHzZ VBW:3.000KHZ SWT:Auto : RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
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samronas. FCC TeSt Report

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH39 2480MHz

Date: 2017-06.04 Date: 2017-06.04

130, 130.)
1200 1200
10| 10|
100.| 1000
90| 90|
800 PEAK 74, 800 PEAK 74|
700 700
600 AVG 54 600l AVG 54
500 3 500 2
400 1 400 1
300 300)
200 200
100/ 100

000 4000, 6000 8000. 10000. 12000. 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 8000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000

Peak Frequency (MHz) Frequency (MHz)

Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m SHF_HORN_584 HORIZONTAL Condition : PEAK_74 3m SHF_HORN_584 VERTICAL
Detector :Peak Detector : Peal
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samronas. FCC TeSt Report

2.4GHz 2400~2483.5MHz
BT (1M) (Band Edge @ 3m)

BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal Fundamental

Date: 2017-06.03 Date: 2017-06.03
1300 1300]
1200 1200f
100] 100|
1000 1000 1
00| 900|
809 PEAK_BE 74 800 PEAK 74|
700| 700|
60| 600|
500| T 500|
[TV R S
00| 00|
300| 300|
200 200|
P eal k 100] 100]
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481.2483.2485.2437.2439.2491.243.2495.2497. 2500 000 300 1500, 1700 1900, 2100. 2300  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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samronas. FCC TeSt Report

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical

Fundamental

Peak

Date: 2017-06.03

1300
1200)
09
1000
900
800
700)
600
s00)

PEAK_BE 74

300|
200
100]

460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481.2483.2485.2437.2439.2491.243.2495.2497. 2500

Site
Condition

Frequency (MHz)
:03CHI3-HY

: PEAK_BE_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2017-06.03

1300
1200)
1109
1000)

800|

PEAK 74|

700|
600|

00|

300|
200|
100]

000

Site
Condition

300 1500 1700 1900 2100. 2300,
Frequency (MHz)
:03CHI3-HY
: PEAK_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2500 2700, 3000
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samronas. FCC TeSt Report

2.4GHz 2400~2483.5MHz
BT (1M) (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Date: 2017.06.03 Date: 2017.06.03
1085 1085
1003 1003
o1 919
835 835
PEAK 74 PEAK 74
669 669
585 AVG_54 585 AVG 54
501 501
P 2 s 2
13 a1
334 334
254 254
167, 167,
= Kk 84 84
ea 0000 i Tio00 T2 400 o0, T, 700 72007500 00 o000 T TAio0 o0, A 700 720500
Frequency (MHz) Frequency (MHz)
Site $03CHI3-HY Site :03CHI3-HY
Av g Condition :PEAK_74 3m SHF_HORN_584 HORIZONTAL Condition : PEAK_74 3m SHF_HORN_584 VERTICAL
) Detector +Peak Detector  Peal
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samronas. FCC TeSt Report

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - L
1 Horizontal Fundamental
g
oo o
o
X e i il
Peak T ) e e o
Site :03CH13-HY Site :03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o wnd
wd 2 wd
w o o
X AG.o_r_-——————-‘—-'""—"_'_——'_ﬂ e e b A
wd wd
Avg . Frequency (MHz) Frequency (MHz)
Condition : AV6_BE_54 3m HORN_9120D_1522 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1522 HORIZONTAL
- RBVELO00.000KHZ VDVADOIORHz SWT At - RBVEL000.000KHz VOWHD IO SWT-Auto

SPORTON INTERNATIONAL INC.
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FAX . 886-3-328-4978
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samronas. FCC TeSt Report

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 2017-06.04
1300
1200
100]
1000
900 /W
809 PEAK_BE_74
700|
60|
1
500|
00|
300|
200
100]
430 2440, 2450, 2460. 2470, 2480, 490, 2500
Frequency (MHz) f b | k
Peak Site :03CHI3-HY Le t an
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017-06.04
1300]
1200
100|
1000

90.0| /_\/\
800 \
700

60| AVG_BE 54,
500|
1

00|

300|

200

100]

0 280 250, 2460, 2470 280, 2450, 2500
Frequency (MHz) b
AVg. site $03CHI3-HY Left lank
Condition : AV6_BE_54 3m HORN_9120D_1522 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC Test Report

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

X 50.0( x
Peak Frequency (MHz) Frequency (MHz)
Site :03CH13-HY Site :03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 VERTICAL Condition : PEAK_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
40, 1 400
Avg . Frequency (MHz) Frequency (MHz)
Site :03CH13-HY Site :03CH13-HY
Condition : AV6_BE_54 3m HORN_9120D_1522 VERTICAL Condition : AV6_54 3m HORN_9120D_1522 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

Date: 2017-06.04
1300
1200
100]
1000
00|
80} PEAK_BE_74
700|
60|
500|
00|
300|
200
100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500
Frequency (MHz) f b | k
Peak Site :03CHI3-HY Le t an
Condition : PEAK_BE_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017-06.04
1300]
1200
100|
1000

70,0 \

AVG_BE 54,

500

1

400)

300|

200

100

430 2440, 2450, 2460. 2470, 2480, 2490 2500
Frequency (MHz) f bl k
AVg " Site :03CHI3-HY Le t an
Condition : AV6_BE_54 3m HORN_9120D_1522 VERTICAL

: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
1 Horizontal Fundamental
w0
oo 10
g
X 5000 e e nma
Pe ak 310 2320, 2340, . ;ﬂcmm 2380, 2400, 2415 000 1300 1500, 1700. 1:3:].‘"“ (z; :::; 2300 2500 2700, 3000
Site :03CH13-HY Site 2 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
g
90.0{ T~ 90.0(
50| ¥ 50| '—A’-_‘_"‘M/J \4\_
Avg ey eyt
* Site :03CH13-HY Site 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1522 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Vertical Fundamental

Date: 2017-06.04

Date: 2017-06.04

1300 1300)
1200) 1200)
09 1109
1000

1009
a0 a0
50 50 -
704 704
50 M 600
s
A 50.0(

00| 00|
300| 300|
200 200|
100] 100]
310 2320, 2340, 2360. 2380, 2400, 2415 000 300 1500, 1700 1900, 2100. 2300  2500. 2700 3000
Peak Frequency (MiHz) Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 VERTICAL Condition : PEAK_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017-06.04 Date: 2017-06.04
1300] 1300|
1200 1200|
100| 100|
1000 100.0f .
900| 900|
800| 800|
700| 700|
60| 600| W
500| 500|
40 00}
300| 300|
200 200|
100] 100]
310 2320, 2340, 2360. 2380, 2400, 2415 000 1300 1500 1700 1900 2100. 2300 2500, 2700 3000
AVg . Frequency (MiHz) Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1522 VERTICAL Condition : AV6_54 3m HORN_9120D_1522 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Date: 2017-06.04

Date: 2017-06.04

1300| 1300|
1200) 1200|
1100 1100
1000| 1000
909 900
800 PEAK 74 800 PEAK 74
700 700
600 AVG_54 60.0) AVG_54
500 2 500) 7
40.0/ 1 400/ 1
300 300
200 200
= Kk 100 100
ea 0000 o002 400 o0 TN 700 720500 o000 000400 o0, AN 700 720500
Frequency (MHz) Frequency (MHz)
Site $03CHI3-HY Site :03CHI3-HY
Av g Condition :PEAK_74 3m SHF_HORN_584 HORIZONTAL Condition : PEAK_74 3m SHF_HORN_584 VERTICAL
) Detector +Peak Detector  Peal

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Date: 2017-06.04

PEAK_74]

avG 54

Peak ]

Avg i Condition

4000. 6000, 8000. 10000, 12000. 14000. 16000. 18000. 20000, 22000. 25000
Frequency (MHz)

:03CHI3-HY
: PEAK_74 3m SHF_HORN_584 HORTZONTAL
:Peak

Date: 2017-06.04

1300)
1200)
1109
1000)
900
a00)

PEAK 74

700|

600|

avG_s4|

0.0
300|
200|

100|

000

Site
Condition
Detector

4000 6000, 8000. 10000. 12000. 14000 16000. 18000. 20000. 22000. 250
Frequency (MHz)

03CHI3-HY
PEAK_74 3m SHF_HORN_584 VERTICAL

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - L
1 Horizontal Fundamental
g
oo 10
g
R M
50.0f i orsbisststialamnrrsibehrabrinde dptent” 50.0| ,,.,ﬁ/&&
400| JG.DWMWMM
Peak Site :03CH13-HY Site 2 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
w0d
w0
509 L
JO.DMWW‘M =
Avg . Site 2 03CHI3-HY Left blank
Condition : AV6_BE_54 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - R

1 Horizontal Fundamental

Date: 2017-06.03

PEAK_BE[74

180 5210. 5230. 5250 5270, 5290. 5310. 5330, 5350. 5370 5390. 5410. 5430 5460
Frequency (MHz)

Peak - sy Left blank
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2017-06.03

900f
800
700
600 AVG_BE| 54
500/

1

180 5210. 5230. 5250 5270. 5290. 5310. 5330. 5350 5370. 5390, 5410. 5430. 0
i

AVg ) Site :03CHI3-HY e Left blank

Condition : AV6_BE_54 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

SPORTON INTERNATIONAL INC. Page Number 1 39 of 57
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SPORTON LAB. F C C

Test Report

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

900|

a00)
700)
600
500

e "
404 Tt
309
204
109
G0 030, 5050, 5070, B0%0. 5110, 5130, 5150 5170 5190 5210 530 5260
Av g Freauency (MHz)
* Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1522 VERTICAL

: RBW:1000.000KHzZ VBW:3.000KHZ SWT:Auto

Left blank

Date: 2017.06.03 Date: 2017.06.03
1300| 1300
1200) 1200|
1100 1100
1000| 1000
909 900
500 500 )
700 700
600 . 600 5
500 - 500)
(PR R T T TR it
400 Y
300 300
200 200
100 100
00 5030 5050 5070. 5090, 5110, 5150, 5150, 5170, 5190 5210, 6230, 52 000 2000, 3000, 000, 5000, 5000, 7000
Peak Frequency (MHz) Frequency (MH)
Site $03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 VERTICAL Condition : PEAK_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017-06.03
1300)
1200
110
1000|

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - R

1 Vertical Fundamental

Date: 2017-06.03

1300
1200)
1100
1000

500
800 PEAK_BE[74
700
w00
500/ T 1
2 v o L b et

00|

300|
200
100]

180 5210. 5230. 5250 5270, 5290. 5310. 5330, 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

Peak - sy Left blank
Condition : PEAK_BE_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2017-06.03

130,
1200
10|
100.)
90|
800
700
600 AVG_BE| 54

00|

300|
200
100]

180 5210, 5230. 5250 5270, 5290. 5310. 5330, 5350. 5370 5390. 5410. 5430 5460
i

AVg ) Site :03CHI3-HY e Left blank

Condition : AV6_BE_54 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHzZ VBW:3.000KHZ SWT:Auto
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samronas. FCC TeSt Report

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

Date: 2017.06.03 Date: 2017.06.03
1300| 1300|
1200) 1200|
1100 1100
1000| 1000
909 900
809) PEAK_74 809 PEAK_74
700 700
600 WEE 600 WS
500 1 500] T
400 400
300 300
200 200
= Kk 100 100
ea o o 00— 00T 70070007003 50000 o 00— 0% TS 7007000700 50900500
Frequency (MH2) Frequency (MH)
Site $03CHI3-HY Site :03CHI3-HY
Av g Condition :PEAK_74 3m SHF_HORN_584 HORIZONTAL Condition : PEAK_74 3m SHF_HORN_584 VERTICAL
" Detector +Peak Detector  Peal

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310MHz - L

1 Horizontal Fundamental

Date: 2017.06.03 Date: 2017.06.03
1300) 1300)
1209 1200
00| 00|
1000) 1000
900 904
300 804 T
700 700
50 60 )
000k ey it " 500 A
400 a00) M
300 304)
200 200
100 100
00 5050, 5050, 5070. 5090. 5110. 5130, 5150, 5170. 5190, 5210, 5230, 6250, 5270, 5290, 5310, 534 000 7000 3000, 000 5000, 000, 7000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2017-06.03

1300|
1200
110
1000|

900

a00)
700)
600
500

300|

200
100]

00 5030. 5050. 5070. 5090. 5110. 5130, 5150, 5170. 5190, 5210, 5230, 5250. 5270, 5290, 6310, 534
i

AVg . Site :03CHI3-HY e Left blank

Condition : AV6_BE_54 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

SPORTON INTERNATIONAL INC. Page Number 1 43 of 57
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samronas. FCC TeSt Report

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310MHz - R

1 Horizontal Fundamental

Date: 2017-06.03

500
o)
1000 |
800 PEAK_BE 74
700 Mj
mM 1
s0df -
w0
204
100
m e G e B S S e @R
e
Peak - oy Left blank
Condition : PEAK_BE_74 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017.0603
500
o)
1000

00| -

800|
700|
60| 1 AVG_BE_54,

mJ

400 i e

300|

200

100

220 5250 5210 5290 5310. 5330 5350 5370. 5390. 5410 5430, 5460
Frequency (MHz) f bI k

AVg. Site :03CHI3-HY Le t an

Condition : AV6_BE_54 3m HORN_9120D_1522 HORIZONTAL

: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
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SPORTON LAB.

FCC Test Report

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310MHz - L

Avg.

00 5030. 5050. 5070. 5090, 5110. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290. 5310.

Site
Condition

34
Frequency (MHz)

:03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1522 VERTICAL

: RBW:1000.000KHzZ VBW:3.000KHZ SWT:Auto

Left blank

Vertical Fundamental
w0
oo 10
o
500 i 500 W e s
100 400) WWW
i S5k ST G605 ST A SR S0 ST S0 e e A o4 i e
Peak Frequency (MHz) Frequency (MHz)
Site :03CH13-HY Site 2 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1522 VERTICAL Condition : PEAK_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
g
und
oy 1

SPORTON INTERNATIONAL INC.
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FAX . 886-3-328-4978
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samronas. FCC TeSt Report

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310MHz - R

800 [ |eeAkeE7a
ft blank
Peak Site :03CHI3-HY Le t an
Condition : PEAK_BE_74 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
609 [ AVG_BE_54
50.0) ey
pr—— ———
Frequency (MH2) f bI k
Avg * Site :03CHI3-HY Le t an
Condition : AV6_BE_54 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310MHz

Horizontal

Vertical

Peak

Avg.

Date: 2017-06.03

Date: 2017-06.03

130, 130.)
1200 1200

10| 10|
100.| 1000

90| 90|

800 PEAK 74 800 PEAK 74
700 700

600 AVG 54 600l AVG 54
500 T 3 500 Z -

400 400

300 300)

200 200

100/ 100

000 4000.6000.8000. 12000, 16000 20000 24000. 28000, 32000  36000. 40000 000 4000.6000.8000. 12000, 16000 20000 24000. 28000, 32000  36000. 40000
Frequency (MHz) Frequency (MHz)

Site :03CHI3-HY Site :03CHI3-HY
Condition :PEAK_74 3m SHF_HORN_584 HORIZONTAL Condition : PEAK_74 3m SHF_HORN_584 VERTICAL
Detector :Peak Detector : Peal

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samronas. FCC TeSt Report

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Horizontal

Fundamental

Peak

Date: 2017-06.03

1300
1200)
09
1000

a0,

80.

700|

o
0f

60| #
0.0 b R
00|
300|
200
100]
350 5380 5400 5420, 5440, 5460 5480 5500, 5520. 5540 5560, 5590
Frequency (MHz)
Site :03CHI3-HY
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2017-06.03

oo VT ST ‘J

PEAK(UN)

AVG 54,

::MWWWW

000 2000, 3000, 4000, 5000.

Frequency (MHz)

Site :03CHI3-HY

Condition : PEAK(UNII) 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000, 7000

Avg.

Date: 2017-06.03

1300|
1200
110
1000|
900
300
700
600

P IO A S i

300|
200
100]

R

1

Site

350 5380 5400 5420, 5440, 5460 5480 5500, 5520. 5640 5560, 5590
Frequency (MHz)

:03CHI3-HY

Condition : AV6_BE(UNIT)_B3 3m HORN_9120D_1522 HORIZONTAL

: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Left blank
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samronas. FCC TeSt Report

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH102 5510MHz - R
1 Horizontal Fundamental

Date: 2017-06.03

1300
1209
00|
1000

900

800

700/ PEAK_BE(I)_B3.

600

500 A it Fom}
i

00|

300|
200
100]

5450 5480, 5500. 5520. 5540, 5560, 5580 5600. 5620 5640. 5660. 5680. 6700 5720. 5740. 5765
Frequency (MHz) b
Peak Site :03CHI3-HY Left Iank
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1522 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC Test Report

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Vertical

Fundamental

: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Date: 2017.06.03 Date: 2017.06.03
1300| 1300
1200) 1200|
1100 1100
1000| 1000
909 A 900
500 500
o f——F—F———+ oo WAL L T PEAK(UI,
600 3 600 )
50.0/ 1 50.0/ W
00| 00 stmebepio it
300 300
200 200
100 100
350 5380 5400 5420, 5440, 5460 5480 5500. 5520, 5540 560, 5590 000 2000, 3000, 000, 5000, 5000, 7000
Peak Frequency (MHz) Frequency (MH)
Site $03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1522 VERTICAL Condition : PEAK(UNII) 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2017-06.03
1300)
1200
110
1000|
900
300
700
600
500 1
400
300
200
100
W S0 S SM0 S0 SN TSN S S0 s s
requency (MH2)
AVg . Site $03CHI3-HY Left blank
Condition + AV6_BE(UNII)_B3 3m HORN_9120D_1522 VERTICAL
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samronas. FCC TeSt Report

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH102 5510MHz - R
1 Vertical Fundamental

Date: 2017-06.03

900

800

7001 PEAI_BE(UNI) B3
600 o

W-ﬂMﬁ A, ol iy

200

100]

5450 5480, 5500. 5520. 5540, 5560, 5580. 5600. 5620 5640. 5660. 5680. 6700 5720. 5740. 5765
Frequency (MHz) b
Peak Site :03CHI3-HY Left Iank
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1522 VERTICAL

: RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
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Band 3 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH102 5510MHz

1 Horizontal Vertical
752 PEAKjUNI) 752 PEAK{UNI)
1. N L1111 A O
58.5 AVG_54 58.5 AVG_54|
Peak X

000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000 36000, 400
Frequency (MHz)

Site $03CHI3-HY
Av g Condition : PEAK(UNII) 3m SHF_HORN_584 HORIZONTAL
) Detector eak

000 4000.6000.8000. 12000 16000 20000 24000  28000. 32000  36000. 40000
Frequency (MHz)

Site :03CHI3-HY
Condition : PEAK(UNII) 3m SHF_HORN_584 VERTICAL
Detector :Peak
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Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11a CH157 5785MHz
1 Horizontal Fundamental
g
100} = 100
1000) // 100.]
90.0{ - 90.0(
~
s0.0) - 80.0)
7001 : L FLY e | S o e | LA PEAK(UHIY,
000 el A Ty e WA e 500| b T
00/ L = ‘a.oWMWWMW
Peak T oo
Site :03CH13-HY Site 2 03CHI3-HY
Condition : PEAK_BE(B4)_16-24 3m HORN_9120D_1522 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1522 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
130.0| L
110.0{ \\
—
o -
s00) ~
700) PE gE(@) 1624
wd
.
Iy
Frequency (MHz) b
Peak Left blank
Condition : PEAK_BE(B4)_16-24 3m HORN_9120D_1522 HORIZONTAL
- REWAIO00000Krs VOW3000000KHz SWT Ao
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FCC Test Report

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11a CH157 5785MHz
1 Vertical Fundamental
w0
100} = 100
>
100.0| / /wml 100.0|
90.0| — < 90.0|
s0.0) - 80.0)
700] L FLY e | S o e | LA PEAK(UHIY,
00k . — —— 50 e
400 409 WwW
I A e o 1
Peak Frequency (MHz) Frequency (MHz)
Site :03CH13-HY Site 2 03CHI3-HY
Condition : PEAK_BE(B4)_16-24 3m HORN_9120D_1522 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
w0
110.0f S
100.0| SR -
s00) RN
80| \\\
700| PERK, BE(B4)_16.24
50.0¢ W i
Frequency (MHz) b
Peak Site 2 03CHI3-HY Left Iank
Condition : PEAK_BE(B4)_16-24 3m HORN_9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Band 4 - 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m
ANT 802.11a CH157 5785MHz
1 Horizontal Vertical
g
oo 10
FCT L1 Y s S s e S S (IS B - FCT L1 | S B s o S e s e S IS W
“y AVG_54 oy AVG_54|
g ; s0q ;
Peak 10.0| 10.0(
T T
A ot s
Vg . Site :03CHI3-HY Site 2 03CHI3-HY
Condition : PEAK(UNIT) 3m SHF_HORN_584 HORIZONTAL Condition : PEAK(UNIT) 3m SHF_HORN_584 VERTICAL
Detector eak Detector : Peak
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Al.Results of Radiated Spurious Emissions (30MHz~1GHz)

Test Mode : NFC Tx Polarization : Horizontal
goLeve! (dBuvim) Date: 2017-06-03
70.0
60.0
QP
50.0 ’7
40.0—'
2 I 4 Eww oo
o
e WW
20.0
10.0
%30 100, 200. 300. 400, 500. 600. 700. 800. 900, 1000
Frequency (MHz)
Frequency| Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Remark
Limit Line Level Factor Loss | Factor | Pos Pos
(MHz) [(dBpV/m)| (dB) |(dBuV/m )| (dBpV) (dB) (dB) | (dB) |(cm)|(deg)
30.27 28.51 -11.49 40 32.15 26 1.71 31.35 - - Peak
137.73 32.33 -11.17 435 43.45 18.06 2.34 31.52 - - Peak
225.75 34.11 -11.89 46 45.61 16.88 3.03 31.41 - - Peak
792.1 31.9 -14.1 46 29.9 27.62 4.98 30.6 - - Peak
848.8 34.56 -11.44 46 31.24 28.68 5.2 30.56 - - Peak
953.1 34.87 -11.13 46 29.77 30.21 5.4 30.51 100 121 Peak
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Test Mode : NFC Tx Polarization : Vertical
goLeve! (dBuvim) Date: 2017-06-03
70.0
60.0
QP
50.0 ’7
40.0—'
1 4 b . 6 hon
30.0 2
3
20.0
10.0
%30 100. 200. 300. 400, 500. 600. 700. 800. 900, 1000
Frequency (MHz)
Frequency| Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |[Remark
Limit Line Level Factor Loss | Factor | Pos Pos
(MHz) [(dBpV/m)| (dB) |(dBuV/m )| (dBpV) (dB) (dB) | (dB) |(cm)|(deg)
45.93 33.13 -6.87 40 45.8 17.18 1.71 31.56 100 284 Peak
138.27 29.51 -13.99 435 40.66 18.03 2.34 31.52 - - Peak
224.4 25.21 -20.79 46 36.87 16.72 3.03 31.41 - - Peak
811 32.58 -13.42 46 30.26 27.92 4.98 30.58 - - Peak
919.5 34.45 -11.55 46 30.17 29.47 5.33 30.52 - - Peak
952.4 35.31 -10.69 46 30.21 30.21 5.4 30.51 - - Peak

Note:

1. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

2. Emission level (dBuV/m) = 20 log Emission level (pV/m).

3. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor= Level.

End of this report

SPORTON INTERNATIONAL INC. Page Number 1 57 of 57
TEL : 886-3-327-3456 Report Issued Date : Jul. 25, 2017
FAX : 886-3-328-4978 Report Version : Rev. 02





